COOLBAUGH TOWNSHIP
MUNICIPAL CENTER

5520 MUNICIPAL DRIVE, TOBYHANNA, PA. 18466
(570) 894-8400 * FAX (570) 894-8413
WWW.COOLBAUGHTWP.ORG

COOLBAUGH TOWNSHIP BOARD OF SUPERVISORS
WORK SESSION AGENDA
March 5, 2024, 6:00PM

. Discussion on Act 537 Plan- Dave Kavitski

. Discussion on Adopting the International Fire Code to Allow for Inspections

Follow Up on Possible Ordinance for Snow on Top of Tractor Trailers

. Public Comment






920 GERMANTOWN PIKE, SUITE 200
PLYMOUTH MEETING, PA 19462
PHONE: 610-313-3100

COOLBAUGH TOWNSHIP
MONROE COUNTY, PA

OFFICIAL ACT 537 PLAN REVISION
SPECIAL STUDY AREA

ATLAS PROJECT NO. 570000063

December 20, 2023



PENNSYLVANIA SEWAGE FACILITIES ACT
OFFICIAL ACT 537 REVISION
[...]
projected flow to the years 2022 and 2040.

15



The Walmart Distribution Center has signed an agreement with the Township in 2018 to increase
their reserved capacity to 15,710 gpd but not being used currently. Thus, 15,710 gpd is
considered as projected flow in Table 5-1.

The Township has an agreement with Lynch Corp. (Area 2, convenience commercial district) to
provide with future sewage treatment capacity up to 37,500 gal/day. It is anticipated the Five
Times a Week LLC (Area 4, industrial district) will need up to 5,000 gal/day. Area 1, and 5 to
28, are accounted for 1 EDU each, 25 EDU in total, which in total require 5,625 gal/day
assuming 225 gal/EDU. Therefore the flow growth requirement is 51,835 gal/day.

The current flow treated in the Coolbaugh WWTP is 52,000 gpd. Therefore, the total flow
requirement will be 103,835 gpd, which is right below the available but not permitted capacity of
the Coolbaugh WWTP,

53 WASTEWATER SLUDGE AND SEPTAGE GENERATION

All generated sludge from the plant will continue to be sent to a regional WWTP for disposal.
The quantity will be determined following evaluation of the process.

16



Table 5-1

Current & Projected Flows

Current Projected
Description Flow Flow
(gpd) (gpd)
EXISTING CONNECTIONS
Mountain Center 5,000 5,000
Wal-Mart 12,000 15,710
Tobyhanna Village 35,000 35,000
NEW DEVELOPMENT
Lynch Corp. (Area 2) 37,500
Pocono Services for Family and Children Inc. (Area
3)_
FIVE TIMES AWEEK LLC (Area 4) 5,000
Area 1, 5 to 28 (25 EDU) 5,625
TOTAL FLOW 52,000 103,835
AVAILABLE CAPACITY 52,000 104,000
SURPLUS CAPACITY 0 165

17




6.0 ALTERNATIVES FOR WASTEWATER DISPOSAL

The following wastewater disposal alternatives for the Planning Arca have been identified as
suitable for potential further review.

¢ Conventional Stream Discharge
» Package Treatment Facilities
Land Application

Individual Sewage Systems
Retaining Tanks

No Action

6.1 CONVENTIONAL STREAM DISCHARGE

The implementation of a conventional collection, conveyance and treatment system using stream
discharge will provide the most flexible alternative for maximizing land use potential for
cconomic development. The collection systems would be installed by the property developers to
suit their layout and potenttal customers. Due to the topography in the area, it is likely that each
development area will require individual and common gravity sewers and low-pressure force
main(s) to convey the wastewater to the existing WWTP. These facilities can be designed for
upgrading and expansion if the needs exceed current projections. In this Plan the plant upgrade
will be designed to handle 104,000 gpd (existing flows plus the projected flow from the Study
Area).

In order to comply with the current anti-degradation requirements for high quality streams, if a
stream discharge allernative is selected, it will be necessary to demonstrate that a land
application alternative is not suitable. This analysis will need to address soil conditions as well
as land availability and cost effectiveness.

6.2 PACKAGE TREATMENT FACILITIES

The concept of allowing the construction of privately owned and operated package treatment
plants is not considered viable in this area. Ensuring continued trouble free operation at multiple
discharges into creeks that are tributary to the High Quality Tobyhanna Creek would be difficult
to maintain over the long term.

Industrial areas, where there may be a relatively high turnover of property owners or changes in
discharge parameters due to lease changes, is not conducive to consistent ownership of facilities.
As the Township would be ultimately responsible to take over any plants that are not adequately
maintained, it makes more sense to centralize the treatment facilities as discussed in the section
above. Therefore, this option will not be pursued further.

18



6.3 LAND APPLICATION

Individual sewer systems would consist of land application alternatives such as slow rate
infiltration (SRI), also known as, spray irrigation. The suitability of such systems depends on the
soil conditions and available land for spray fields and storage lagoons. The use of land in
industrial/commercial zoned areas considerably reduces the value of the land, both to the
developer and as a tax revenue and job creation base for the Township. In addition, the
minimum required pretreatment before land application needs to be met and evaluated
economically. Due to the high quality stream discharge requirements in the Planning Area, this
option will be considered.

6.4 INDIVIDUAL SEWAGE SYSTEMS

Alternatives that may normally be addressed in residential areas, such as Community Land
Disposal, Non-Structural Alternatives and Sewage Management Programs, are not suitable for
the type of land use projected in the Study Area. In this case, flow rates could be high and could
change dramatically with changes of ownership or occupancy, making it impossible to design a
suitable individual sewage system that will remain relevant. Therefore, this option will not be
pursued further.

6.5 RETAINING TANKS
Retaining Tanks or Holding Tanks are not intended as a long-term solution to wastewater

disposal needs. They are certainly not relevant to the construction of a new system. Therefore,
this option will not be pursued further.

6.6 NO ACTION ALTERNATIVE

The "No action™ alternative is not a solution to the needs of the area.

Overall, among the six alternatives discussed above, conventional stream discharge and land
application are the only two viable alternatives in this special study, which will be further
discussed in Chapter 7.0

19



7.0 EVALUATION OF ALTERNATIVES

7.1 ALTERNATIVE 1 - TREATMENT AT EXISTING WWTP & STREAM
DISCHARGE

The expansion or replacement of the existing Township WWTP would provide a method of
treatment for the projected nceds of the Planning Area that is flexible enough to handle
variations in flow should usage patterns in the area change. The treated effluent of the projected
flow will be discharged to the nearby Tobyhanna Creek together with the existing treated
effluent,

This Special Study is analyzing the specific needs of the industrial/commercial and residential
area along Route 611. The design would, therefore, allow the plant to be upgraded or expanded
to meet the projected flow needs.

7.1.1 Design Capacity Requirements

The Existing Plant has been expanded to a capacity of 104,000 gpd, as part of a program to
enable the plant to meet its current discharge standards. The current permitted capacity of the
plant is 52,000 gpd and has been operating successfully for more than sixteen years without one
violation. As shown on Table 7-1, all the effluent characteristic parameter values of the effluent
in the year of 2022 to January 2023 (the row with blue shade), including Total Suspended Solids
(TSS), E. Coli, Ammonia-N, ¢cBODs, Total Dissolved Solids (TDS) and Total Phosphorus (TP),
were significantly lower than the current NPDES permit limit (the rows with yellow shade)
based on the currently permitted 0.052 MGD flow. If the permitted flow is increased from 0.052
MGD to 0.104 MGD, the effluent limit values should be decreased to its 50% theoretically, as
shown on Table 7-1 (the rows with red shade). With the high effectiveness of the plant facilities,
the 2022 effluent characteristic parameter values (the row with blue shade) are still within the
cffluent parameter limits based on the proposed 0.104 MGD flow.

Therefore, if Alternative 1 is selected, the existing WWTP will be re-rated to its maximum
treatment capacity at 0.104 MGD and the effluent quality will still be able to meet the new
NPDES permit. And as previously noted, flow projections for a commercial/industrial area are
highly subjective and subject to revision based on economic conditions. Therefore, the treated
and discharged flow to the Tobyhanna Creek will remain lower than 104,000 gpd before the
commercial/industrial areas are actually developed.

7.1.2  Facility Requirements

The specific layout of facilities required to serve the planning area at the Coolbaugh WWTP
cannot be finalized without more detail survey work and a clear idea of the proposed internal
sub-division plans. The existing Coolbaugh WWTP is able to handle the 104,000 gpd flow.
However, new sewer collection force mains and/or gravity sewers will be needed for conveying
the flow from Lynch Corp. and Five Times A Week LLC to the existing pump station and
manhole of the Coolbaugh wastewater treatment plant. The preliminary plans indicate that the

20



new sewer collection piping will be required for Alternative 1, as presented schematically on
Figure 7-1.

¢ QGravity conveyance piping and low pressure 4’ force main (install by Five Times A
Week LLC) from the firture Five Times A Week LLC Warehouse to discharge point of
the Walmart Distribution Center Manhole in front of the library.

¢ Low pressure 4"’ force main (install by Lynch Corp.) connecting the Lynch Corp.
warehouse and senior apartment to the existing flushing connection manhole at Prospect
Street.

7.1.3 Treatment Process

The head works of the Existing Plant contains an in-line 2mm fine screen and grinder, two
influent pumps, and a 16,000 gallon surge tank for the purpose of regulating peak flows. There is
capacity of the equalization tank (134,837 gal) with the capability to add soda ash for pH
adjustment as required. Scum and grit of the influent equalization tank will be trapped and
pumped to the sludge holding tank. There is a biological treatment system, containing an 8,000
gallons pre-anoxic tank, 40,000 gallons aerobic tank, and a 17,000 gallons post-anoxic tank, an
11,060 gallons ZeeWeed® membrane biological reactor (MBR), and a Trojan UV 2000 rack
system for disinfection. Methanol is added prior to the post-anoxic tank as carbon source. Poly
alum. solution is added prior to the MBR for phosphorus removal. Waste activated sludge is
wasted to the sludge holding tank after periodic supernatant decanting. Effluent flows are
measured by an Isco 3210 ultra-sonic flow meter. The facilities have a 100 kW Kohler
emergency back-up generator with an automatic transfer switch.

7.1.4 Cost Estimates
The total estimated cost of Alternative 1, consisting of the cost of install new sewer conveyance

piping for the two developers, is $1,162,500, as shown on Table 7-2. The project cost estimate
for Lynch Corp. is $387,500, and the cost estimate for Five Times A Week is $775,000.

21



Table 7-1

WWTP Effluent Characteristic Parameter Summary

Current | average
Permit | Monthly
Limits Flow

Total
Suspended

Solids

Fecal
Coliform

E.Coli

Ammonia -
Nitrogen

CBOD (5-
day) or BOD
(5-day)

pH

Total
Dissolved
Solids

Dissolved
Oxygen

Total

Phosphorus

Units mgd

mg/I

lbs/d

cfu/
100 ml

mg/I

Ibs/d

Effluent

mg/I

Ibs/d

Standard
Units

mg/I

mg/|

mg/|

Ibs/d

Monthly
Average
Effluent
Limit
(Winter-
Spring)

0.052

30

13

2000

25

11

1000

0.4

Monthly
Average
Effluent
Limit
(Summer-
Fall)

0.052

30

13

200

25

11

1000

0.4

Proposed Permit

Limits

Monthly
Average
Effluent
Limit
(Winter-
Spring)

0.104

15

6.5

1000

4.5

2.0

1255

5.4

500

0.5

0.2

Monthly
Average
Effluent
Limit
(Summer-
Fall)

0.104

15

6.5

100

1:5

0.7

12.5

5.4

500

0.5

0.2

2022 to 2023 Rec

ord

Monthly
Average
Effluent 0.035
Record

2022

35

0.3

0.1

25

0.7

6.8-7.1

497

9.1

03

0.1

22




INV1d INTJWLVIHL HILVMILSYM HONVYE1000 *d1lMM

(1edojenag Ag) HAMIS ALIAVED .8 MIAN = NOILYLS dNd DNILSIX3 Sd
*

NIVIN 30404 FHNSSIHd MOT ANV HIMIS ALIAVHD ONILS[XT emmrmmemmre=s

u — — ~ » [ = ,
\ Y &l / [ dwnang
/ —
.s;_...::__,__.__..‘.,.,.,__ 7...._N

(1edojensq Ag) NIVW 3DHO4 3HNSSIHL MOT .. M3N

o\ T /T

R EE

InoAe sanjioe [enualod | SABUILYY |-/ inBid




Table 7-2 Alternative 1 Cost Estimate (Responsibilities of developers)

Alternative 1

Cost Estimate

ltem Quantity Units Unit Cost Cost
Collection System for Lynch Corp.

4" low pressure force main 4000 LF 50  $200,000
Mobilization 1 LS 50,000 $50,000
Sub Total $250,000
Contingency (20%) $50,000
Eng., Legal, Admin & Financial (35%) $87,500
Project Costs for Lynch Corp. $387,500
Collection System for Five Times A Week

4" low pressure force main 2,000 LF 50  $100,000
8" Gravity Sewer 2000 LF 140  $280,000
Manhole 10 EA 7,000 $70,000
Mobilization 1 LS 50,000 $50,000
Sub Total $500,000
Contingency (20%) $100,000
Eng., Legal, Admin & Financial (35%) $175,000
Project Costs for Five Times A Week LLC $775,000
Total Project Cost for Two Developers $1,162,500

24




7.2 ALTERNATIVE 2 - TREATMENT AT NEW WWTP & LAND APPLICATION

In accordance with guidelines received from PADEP, in a letter dated January 3, 2002, the non-
discharge alternatives analysis for this Special Study has been carried out at the level of each
development area as opposed to individual lots. The boundaries of the areas were shown on
Figure 3-2. Based on PADEP’s Water Quality Antidegradation Implementation Guidance, land
application as a nondischarge alternative, only requires the sewage or wastewater to be treated to
secondary treatment levels before land application, and removal of organics, solids, and nutrients
is accomplished naturally by biota in the soil, rather than by technology intensive processes. In
these situations, ultimate discharge of the wastewater is to the groundwater in the land
application area, after percolation through the soil mantle. Therefore, environmental
considerations for land application include a) availability of soil types, depths, and slopes to
accommodate the types of pollutants left in the wastewater after pre-treatment and which can
adequately receive and treat the quantity of wastewater produced, b} availability of land which is
sufficiently isolated from the public, c) sensitivity of local groundwater quality and uses, d)
seasonality of systems which rely on vegetative uptake for additional wastewater renovation and
create the need for winter storage of wastewater.

Alternative 2 herein suggests to continue to treat the current 52,000 gpd flow at the existing
Coolbaugh WWTP and to treat the proposed 51,835 gpd flow through a new treatment facility
and discharge the treated flow through spray irrigation. Therefore, the required facility to treat
the additional 51,835 gpd flow will include treatment facilities for achieving secondary treatment
level, storage lagoons to store treated flow in winter months and a sprinkler irrigation system for
land application, see preliminary layout plan in Figure 7-2. The land availability and soil
suitability for spray irrigation are as described below.,

7.2.1 Design Capacity Requirements

An accredited soil scientist has reviewed all the available information for the area to perform a
desktop analysis of the capacity of the area to utilize spray irrigation. This information included
publicly available data such as provided by the Monroe County Soil Conservation Service and
USGS, as well as documents prepared for previous studies by developer’s engineers.

The results of the analysis is shown on Tables 7-3 and Figure 7-3. It is evident that the use of
spray irrigation will require significant area of land, which creates a significant cost on land
acquisition and severely impact the usability of the sites for industrial or commercial
development.

On the northwest region of the service area (Area 1, 2, and 12 through 28), the soils with
potential as spray field are mainly WpB (36.3 acres), VaC (3.9 acres), WxB (17.5 acres), and
WmB (5.1 acres), in total 88.1 acres. However, the Lynch Corp. has land use plan for
development, which could take over 80% area of lands with these soil types. In the middle of the
service area, Area 3 is a very small area (6.1 acres) and only 0.4 acres (WxB) within it has the
potential as a spray field. On the southeast region of the service area (Area 4 through 11, the
Walmart distribution center is excluded), the soils with potential as spray field are mainly ExB
(123.5 acres), LbB (28 acres), SxB (3.8 acres), VaC (6.2 acres), WpB (69.4 acres), WiB (24.9